
537.100 MENGKNEEDMACHINE - EXPLODED VIEW/PART LIST

 537100 ev-ol 2019 1/5

NO CODE DESCRIPTION Q’TY 

1 plastic cover 1

2 top cover screw 1

3 top cover 1

4 screw M5*8 10

5 motor 1

6 spring ring 7

7 screw M6*16 3

8 screw M6*25 4

9 rear cover 1

10 stand 1

11 cable connector 1

12 electrical grounding 1

13 seat net 1

14 screw M4*8 4

15 screw M6*20 4

16 seat 1

17 arm 1

18 board 1

19 net’s open bar 1

20 pin 6*18 1

21 body 1

22 bearing cover 1

23 spring ring 4

24 screw M5*20 6

25 center axle cover 1

26 gear axle cover 2

27 stop ring 26 2

28 stop ring 32 2

29 net’s switch rack 1



537.100 MENGKNEEDMACHINE - EXPLODED VIEW/PART LIST

 537100 ev-ol 2019 2/5

NO CODE DESCRIPTION Q’TY 

1 bearing 6201 1
2 cover 1
3 roller 4
4 spring 4
5 engager 1
6 gear ring 1
7 dividing ring 1
8 joint gear 1
9 bearing ring 2

10 joint 1
11 centre axle 1
12 key 5*14 1
13 key 4*22 2
14 key 4*28 1
15 big joint gear 1
16 bearing 6003 1
18 O ring 16*1.8 1
18 center axle sleeve 1
19 big joint gear sleeve 1
20 spring ring 10 1
21 nut M10 1
22 bearing 6000 4
23 stop ring 16 2
24 gear 1
25 worm gear 1
26 wrom axle 1
28 key 4*18 1
28 stop ring13 1
29 high speed gear 1
30 gear axle 1
31 key 4*10 1
32 fork’s nut 2
33 fork’s spring 2
34 fork’s small axle 2
35 fork 1
36 speed block 1
38 spring 4
38 steel ball 5 4
39 O ring 11.8*1.8 1
40 spee block axle 1



537.100 MENGKNEEDMACHINE - EXPLODED VIEW/PART LIST

 537100 ev-ol 2019 3/5

NO CODE DESCRIPTION Q’TY 

1 handle 1

2 screw M8*12 1

3 crankthrow wheel 1

4 lifting bar 1

5 lifting switch board 1

6 screw M6*8 2

7 micro switch 1

8 pin 3*18 1

9 arm’s pull plate 1

10 spring ring 6 2

11 screw M6*12 2

12 flat washer 2

13 arm’s spring 1

14 nut M8 2

15 micro-switch 1

16 switch knot 1

17 switch board 1

18 switch rack 1

19 knot 1

20 nut 2

21 spring ring 2

22 arm 1

23 bowl’s screw 2



537.100 MENGKNEEDMACHINE - EXPLODED VIEW/PART LIST

 537100 ev-ol 2019 4/5

NO CODE DESCRIPTION Q’TY 

1 net’s screw 2

2 inner gear 1

3 screw M6*20 4

4 safety net (A) 1

5 safety net (B) 1

6 stop ring 12 1

7 planetary gear 1

8 bearing 6002 2

9 turning plate 1

10 oil seal PD32*17*5 1

11 key 4*10 1

12 mixing axle 1

13 screw 4

14 satety net ring 1



537.100 MENGKNEEDMACHINE - EXPLODED VIEW/PART LIST

 537100 ev-ol 2019 5/5

NO CODE DESCRIPTION Q’TY 

1 Mixing device I 1

2 Mixing device II 1

3 Mixing device III 1

4 bowl 1

5 driver box 1

6 driver 1

7 driver box cover 1

8 driver fixing plate 1


